

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-07-04 10:57:22
Date of Next Testing: 2026-06-24 10:57:22
Product Name: **Latex beads, polystyrene**
CAS Number: 9003-53-6
Specifications & Purity: diameter 0.2 - 0.5um ,2.5% w/v
Lot #: J22111368
SKU #: **P107773**
Version: **0**
Analysis #: **380483**
Storage Temperature: Store at 2-8°C

Parameter	Limit Values	Result
Solid Content	2-3 (%)	2.48 %
Diameter	0.2-0.5 (µm)	0.22 µm
Appearance (P107773)	Milky White or White Suspension	Milky White or White Suspension



John Su
QA & QC Manager